

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-07-13 13:34:53
Date of Next Testing: 2025-07-02 13:34:53
Product Name: **3-bromo-9H-carbazole**
CAS Number: 1592-95-6
Specifications & Purity: 95%
Lot #: B1824061
SKU #: **B118428**
Analysis: **251229**

Parameter	Limit Values	Result
Melting point	197-202 (°C)	199.50000 °C
Purity(GC)	95-100 (%)	97.36 %
Appearance (B118428)	white to light brown powder or crystals	white to light brown powder or crystals
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager